Priifinstitut fiir
" Abwassertechnik
GmbH

i

PERFORMANCE RESULTS

Marsh Industries Ltd.
Irthlingborough Road, Little Addington
Northants NN14 4AS, Great Britain

EN ISO 179-1/1eA: 2010-11
“Plastics — Determination of Charpy impact properties;
Part 1: Non-instrumented impact test”

“Marsh Material Specification”

Test report PIA2018-DH-1806-1035.01

Material Glass reinforced plastic

Charpy notched impact strength

- Resin 131 kd/m?
- Filler 93 kd/m?
- Sand 116 kd/m? .

Performance tested by:

PIA — Priifinstitut fiir Abwassertechnik GmbH

(PIA GmbH)
Hergenrather Weg 30
52074 Aachen, Germany - Nowasse;.
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